FACTORY : E-21/22/1, MIDC, TARAPUR,
TAL. & DIST. PALGHAR - 401506.

=®
= “ B s
= ' MAHARASHTRA (INDIA)
‘% Aartl Drugs leltEd TEL.: (91-2525) 275841 / 260201
Manufacturers of : Bulk Drugs & Chemicals 9970052114
E-mail : adle21@aartidrugs.com

28 Jun, 2024

To,

Sub-Regional Officer,

MIDC Office Building, Boisar Station,
Post Taps, Tarapur, Dist Palghar.

Ref.: Environmental Clearance letter no. SEAC-2014/CR-261/TC-2 dated 16™ January 2016, granted by
SEIAA, Govt. Of Maharashtra.

Sub: Submission of Consolidated EC compliance report for Aarti Drugs Ltd., for proposed
expansion project for manufacturing of API (Bulk drugs & Intermediates) at
Plot no. E-1/21/22, MIDC Tarapur, Palghar (Consolidated Six monthly compliance report for
[...]
The environmental clearance is being issued without prejudice to the action initiated
under EP Act or any court case pending in the court of law and it does not mean that
project proponent has not violated any environmental laws in the past and whatever
decision under EP Act or of the Hon’ble court will be binding on the project
proponent. Hence this clearance does not give immunity to the project proponent in
the case filed against him, if any or action initiated under EP Act.

The Environment department reserves the right to revoke the clearance if conditions
stipulated are not implemented to the satisfaction of the department or for that matter,
for any other administrative reason.

Validity of Environment Clearance: The environmental clearance accorded shall be
valid for a period of 7 years as per MoEF&CC Notification dated 29" April, 2015 to
start of production operations.

In case of any deviation or alteration in the project proposed from those submitted to
this department for clearance, a fresh reference should be made to the department to
assess the adequacy of the condition(s) imposed and to incorporate additional
environmental protection measures required, if any.

The above stipulations would be enforced among others under the Water (Prevention
and Control of Pollution) Act, 1974, the Air (Prevention and Control of Pollution )
Act, 1981, the Environment (Protection) Act, 1986 and rules there under, Hazardous

-10-



Copy to:

Wastes (Management and Handling ) Rules, 1989 and its amendments, the public
Liability Insurance Act, 1991 and its amendments.

Any appeal against this environmental clearance shall lie with the National Green
Tribunal (Western Zone Bench, Pune), New Administrative Building, 1** Fioor, D-,
Wing, Opposite Council Hall, Pune, if preferred, within 30 days as prescribed under
Section 16 of the National Green Tribunal Act, 2010.

Member Secretary, SETAA.

. Shri. R. C. Joshi, IAS (Retd.), Chairman, SEIAA, Flat No. 26, Belvedere, Bhulabhai

desati road, Breach candy, Mumbai- 400026.

. Shri T. C. Benjamin, IAS (Retired), Chairman, SEAC-I, 602, PECAN, Marigold,

Behind Gold Adlabs, Kalyani Nagar, Pune —411014. .

. Additional Secretary, MoEF & CC, Indira Paryavaran Bhavan, Jorbagh Road,

Aliganj, New Delhi-110003.

. Member Secretary, Maharashtra Pollution Control Board, with request to display a

copy of the clearance.

. The CCF, Regional Office, Ministry of Environment and Forest (Regional Office,

Western Region, Kendriya Paryavaran Bhavan, Link Road No- 3, E-5, Ravi-Shankar
Nagar, Bhopal- 462 016). (MP),

. Regional Office, MPCB, Thane.
. Collector, Palghar

. 1A- Division, Monitoring Cell, MoEF & CC, Indira Paryavaran Bhavan, Jorbagh

Road, Aliganj, New Delhi-i10003.

. Select file (TC-3)

(ECuploadedon  46{114¢ )

-11-






MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 - Kalpataru Point, 2nd and
Fax: 24023516 —_— 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in i_‘:ii' Cinema, Near Sion Circle,
Email: ast@mpchb.gov.in RN 74 Sion (E), Mumbai-400022
RED/L.S.1 (R58) Date: 18/11/2022

No:- Formatl.0/AS(T)/UAN
No.0000142502/CR/2211001525

To, Q'—'J’
AARTI DRUGS LTD.

PLOT NO. E-1,21, & 22, MIDC, TARAPUR e i
TAL. & DIST. PALGHAR

Your Service is Our Duty

Sub: Grant of Renewal of consent to operate under Red/LSI Category

Ref: 1. Consent to Operate granted by Board vide No. Format1.0/BO/AST/UAN
N0.0000031390/0/CC-1802001212 dtd: 22/02/2018 valid upto
31/08/2022

2. Environmental Clearance obtained vide No.: SEAC-2014/CR-261/TC-2 dtd:
16/01/2016.

Your application No.MPCB-CONSENT-0000142502 Dated 29.06.2022

For: Grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, II, Il & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 31/08/2027

2. The capital investment of the project is Rs.19.16 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 19.16 Crs + Expansion/Increase in
C.l. - Rs. 0.00 Crs)

3. Consent is valid for the manufacture of:

Sr Existing Proposed

No Product Quantity Quantity Total UOM
Products
1 |ENROFLOXACIN 60 0 60 |MT/M
2 |KETOCONAZOLE 50 0 50 |MT/M
3 |CISTOSYLATE 10 0 10 (MT/M
4 SEVELAMER CARBONATE 100 0 100 |MTM
OR SEVELAMER HYDROCHLORIDE
5 [CIPROFLOXACIN HYDROCHLORIDE 100 0 100 |MT/M

AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000142502 (18-11-2022 03:33:57 pm) /QMS.PO6_F02/00

Page 1 of 13



4.

5.

Product gz;s::_':g/ ggg ::’i;l Total uomM
6 CELECOXIB 50 0 50 MT/M
OR NIACIN
7 |PIOGLITAZONE HYDROCHLORIDE 3 0 3 MT/M
8 |GATIFLOXACIN SEQUIHYDRATE 0.5 0 0.5 MT/M
9 |TEERBINAFINE HYDROCHLORIDE 4 0 4 MT/M
10 |TICLOPIDINE HYDROCHLORIDE 5 0 5 MT/M
11 [NIMESULIDE 4 0 4 MT/M
12 |DICLOFENAC EPOLAMINE 2 0 2 MT/M
13 [METOPROLOL SUCCINATE 3.5 0 3.5 MT/M
14 |TINIDAZOLE 15 0 15 MT/M
15 |LORATADINE 2 0 2 MT/M
16 |[Hydroxyzine Hydrochloride 7 0 7 MT/M
17 |ZOLPIDEM TARTRATE 5 0 5 MT/M
18 'F;L\fRArSF{T,AI?IEAINE HYDROGEN 1 0 1 MT/M
19 (RALOXIFENE HYDROCHLORIDE 3 0 3 MT/M
20 [ACAMPROSATE CALCIUM 5 0 5 MT/M
21 [DABIGATRAN ETEXILLATE 5 0 5 MT/M
Any two prodcuts from Sr. No. 7 to Sr. No. 21. R & D Activities on API products and
pilot plant 30 Kg/M

Conditions under Water (P&CP), 1974 Act for discharge of effluent:

AS;; Description F;f;néﬂg)d Standards to Disposal Path
Partly treated strong stream
39.1 CMD to MEE facility on
As per Plot No. T-150 and partly
1. |Trade effluent 88.3 S treated weak stream 49.2
chedule-I
shall be recycled reused to
achieve Zero Liquid
Discharge.
2. |Domestic 40 As per On land for gardening
effluent Schedule-I

Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack Description of stack/ Number of Standards to be
No. No. source Stack achieved

1 S-1 BOILER-I 1 As per Schedule -II

2 S-2 BOILER-II 1 As per Schedule -II

3 S-3 BOILER (STAND BY) 1 As per Schedule -II

AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000142502 (18-11-2022 03:33:57 pm) /QMS.PO6_F02/00

Page 2 of 13




Sr Stack Description of stack/  Number Standards to be
No. No. source of Stack achieved
4 S-4 THERMOPACK 1 As per Schedule -II
5 S-5 D.G.SET 1 As per Schedule -l
6 S-6 D.G.SET 1 As per Schedule -l
7 S-7 ACIDIC SCRUBBER 1 As per Schedule -l
8 S-8 ACIDIC SCRUBBER 1 As per Schedule -II
9 S-9 ALKAINE SCRUBBER 1 As per Schedule -II
10 S-10 |BROMINE SCRUBBER 1 As per Schedule -II
11 S-11  |BROMINE SCRUBBER 1 As per Schedule -II
12 S-12  |METHANOL DISTILLATION 1 As per Schedule -II

6. Non-Hazardous Wastes:

Sr
No

Type of Waste Quantity

COAL/
BRIQUETTE ASH

UoM

SALE TO BRICK

MT/Day| uANUFACTURE

Treatment

Disposal

SALE TO BRICK
MANUFACTURE

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

Sr Category No./

Quantity UoM

Treatment

Disposal

No Type
Co-processor
. . through
1 28.3 Spent 15417 |Kg/M Preproce55|ng/Co-.processmg Authorized
carbon /Incineration
Preprocessor/
J/CHWTSDF
Sale to
2 |28.6 Spent 1256.2 |MT/M Recycle authorised
organic solvents party /
CHWTSDF
33.1 Empty
barrels
/containers Sale to
/liners % authorised
3 contaminated 2000 | No/M Recycle party /
with hazardous CHWTSDF
chemicals
/wastes
35.3 Chemical
4 sludge from 1700 |Kg/M Landfill after treatment CHWTSDF
waste water
treatment

AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000142502 (18-11-2022 03:33:57 pm) /QMS.PO6_F02/00

Page 3 of 13




Sr Category No./

No Type Quantity UoM Treatment Disposal

37.3

5 Concentrgtlon oM 7350 Kg/M Landfill after treatment CHWTSDF
evaporation
residues
Filters and filter Co-processor
material which Preprocessing/Co-processing through

6 . 20 Kg/M : . Authorized
have organic /Incineration
liquid Preprocessor/

/CHWTSDF

(* Industry shall ensure disposal of Hazardous Waste to the Actual user
having permissions under Rule 9 of Hazardous and other Waste (M & TM)
Rules, 2016.)

8. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10. The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

11. Industry shall install online monitoring system i.e. IP Camera and flow meter to ensure
the Zero Liquid Discharge and it connectivity to the Board's server. Industry shall also
install separate energy meter to the pollution control devices.

12. Industry shall ensure disposal of Hazardous Waste to the Actual user having
permissions under Rule 9 of Hazardous and other Waste (M & TM) Rules, 2016.

13. This Consent is issued without prejudice to the order passed as may be passed by the
Hon’ble NGT, in the matter O.A. No. 1038/2018.

14. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SEAC-2014/CR-261/TC-2 dtd; 16/01/2016.

15. The industry shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
applicable..

16. The applicant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 through online manifest system.

17. The industry shall dispose the by-products as Hazardous waste and shall comply the
provisions of Hazardous & Other Wastes (M & TM) Rules,2016.

18. The applicant shall comply with the Conditional Restart Direction issued by the Board
vide dated 01/03/2021.

19. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

23’41 g‘;g ig Signed by: Dr. V.M.Motg]_:ﬁi:'e
(]54 é E;L" 55 Assistant Secretary [Teclm.lcal]
3dclbl9b| Forand on behalf of -
0d7eébseb Mahar;l.ﬁ]::m:a Pollfition Control Board
05t70007| ast@mphgovial

21de350b| 2022-11-1815:34:13 IST

AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000142502 (18-11-2022 03:33:57 pm) /QMS.PO6_F02/00 Page 4 of 13




AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000142502 (18-11-2022 03:33:57 pm) /QMS.PO6_F02/00 Page 5 of 13



Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 250000.00 |TXN2206003334 30/06/2022 |Online Payment
Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000142502 (18-11-2022 03:33:57 pm) /QMS.PO6_F02/00 Page 6 of 13




SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:

i) Strong COD/TDS stream of 39.1 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank) Partly treated strong stream 39.1 CMD to
MEE facility on Plot No. T-150 to acheive ZLD..

ii) Weak COD/TDS stream of 49.2 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank), Secondary (Activated sludge process),
Tertiary (Pressure sand filter, Activated carbon filter), Advance treatment
(Distillation Column/ Reactor, The condensate shall be recycled / reused for
secondary purposes to achieve ZLD.) with design capacity of 110 CMD.

B] The partly treated strong stream effluent - 39.1 CMD shall be send to MEE system
of capacity 360 CMD located at Plot No. T-150 to achieve ZLD & partly treated
effluent weak stream effluent - 49.2 CMD shall be recycled/reused inhouse to
achieve ZLD. The strong stream effluent shall be transported to sister concern
unit at T-150 through authorized dedicated GPRS installed tankers.

C] Industry shall ensure the connectivity of online monitoring system i.e. IP Camera
and flow meter to ensure the Zero Liquid Discharge to the MPCB server. Industry
shall also install separate energy meter to the pollution control devices.

2. Al As per your application, you have provided Sewage Treatment Plant of designed
capacity 40 CMD for the treatment of 40 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000142502 (18-11-2022 03:33:57 pm) /QMS.PO6_F02/00 Page 7 of 13




5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

1 Indusltrlal Cooling, spraying in mine pits 346.00
or boiler feed

2. Domestic purpose 50.00

3 Processing whereby water gets polluted 140.00

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4. & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 20.00

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

Stack APC System  Stack Sulphur
No Source provided/pro Height(in Type of Fuel Content(in Pollutant Standard
’ posed mtr) %)
50
TPM ,
COAL 1417 Mg/Nm
Kg/Hr 0.5 502 Eg%‘;i
S-1 |BOILER-| Cyclone 34.00
Scrubber or 0.06 50
BRIQUETTES : TPM 1 MgiNm?
1667 Kg/Hr — 28.00
Kg/Day
50
TPM ;
COAL 1417 Mg/Nm
| Kg/Hr 0.5 502 23/0523
52 |BOILER-I| ~ Cyclone 34.00
Scrubber or 0.06 50
BRIQUETTES : TPM 1 MgiNm?
1667 Kg/Hr - 28.00
Kg/Day
BOILER
53 | (STAND |  Stack 3500 | -oHS 1000 1 502 480
BY) Kg/Hr Kg/Day

AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000142502 (18-11-2022 03:33:57 pm) /QMS.PO6_F02/00 Page 8 of 13



APC System Stack Type Sulphur

Source provided/pro Height(in of Content(in Pollutant Standard

posed mtr) Fuel %)
LSHS 68,64
Ss-4 | THERMOPACK Stack 2000 | 143 1 s02 | Qo5
Kg/Hr 9/bay
. HSD
55 D.G.SET E‘ﬁg:gfe 3.00 | 35 1 s02 | E;Sa
Ltr/Hr g/bay
. HSD
s6 | D.G.SET Qcc?ﬁssﬁ'fe 3.00 | 35 1 s02 | %’a
Ltr/Hr g/bay
—-NA--
ACIDIC o 35
S-7 SCRUBBER Scrubber 3.70 l\(I)A - Acid Mist Mg/Nm3
—-NA--
ACIDIC 502
58 | SCRUBBER 3.70 ,\?A'_'_ ) (process) | >0 PPM
—-NA--
ALKAINE
S9 | crnUBsER 370 | 0- i NOx | 50 PPM
NA--
—-NA--
BROMINE
510 | onoih 370 | 0- i BROMINE | 3.0 PPM